\ Awwa
‘ Research

Foundatlon \’
Advancing the Sci

Natural Organic Matter Fouling
of Low-Pressure
Membrane Systems

Subject Area:
High-Quality Water







Natural Organic Matter Fouling
of Low-Pressure
Membrane Systems

€2008 AwwaRF. ALL RI GHTS RESERVED



Awwa
Research
» Foundation

About the Awwa Research Foundation

The Awwa Research Foundation (AwwaRF) is a member-supported, international, nonprofit organization
that sponsors research to enable water utilities, public health agencies, and other professionals to provide
safe and affordable drinking water to consumers.

The Foundation’s mission is to advance the science of water to improve the quality of life. To achieve
this mission, the Foundation sponsors studies on all aspects of drinking water, including supply and
[...]
conducted. This was followed by a forward flush with feed water in which the feed pump drew
water stored in the feed tank through the membrane filter at the upper discharge port. In addition,
daily chemical washes (referred to as enhanced flux maintenance [EFM]) were also used with
either a chlorine or acid solution.

Siemens MEMCOR. The CMF-s pilot system consisted of the following major
components:

Raw water low-lift pump

500-micron inlet strainer

Membrane process tank

Four S10V using Membrane A modules
Permeate pump

Filtrate storage tank

Air compressor

Data logger

Figure 3.29 shows a simplified process schematic for the CMF-s pilot unit.

70

€2008 AwwaRF. ALL RI GHTS RESERVED



] 9

®
I T
l RF TANK
» w UPPER
RF DISCHARGE
FEED TANK
C
AIRIN, Legends:

S1, S2: solenoid valves
FT: flow transmitter

LOWER PT: pressure transducer

FEED PUMP RF DISCHARGE

Figure 3.28 Pall MF pilot system schematic (Tuscaloosa) using Membrane E

Figure 3.29 Simplified process schematic for CMF-s pilot unit (Tuscaloosa) using Membrane A

71

€2008 AwwaRF. ALL RI GHTS RESERVED



During filtration, water was drawn through the membrane by the permeate pump. The
filtrate flow was maintained at a constant rate regardless of TMP through the use of a variable
frequency drive on the permeate pump and a permeate flow feedback loop. Periodically, the
membrane modules were backwashed using reverse flow of permeate with simultaneous
application of low-pressure air scour on the feed side of the membrane. Chemical washes were
initially conducted every 48 hours, then increased to every 24 hours using a variety of chemicals
to reduce the rate of fouling (see Table 3.35 for a list of the chemicals used). When the TMP
reached approximately 12 psi (82.74 kPa), a clean-in-place was performed.

Zenon. Figure 3.30 shows the ZW-1000 pilot system as set up at the Tuscaloosa site.

Permeate was achieved by pulling a vacuum on the submerged hollow-fiber membranes
using the permeate pump. Backpulsing was performed every 15 to 60 minutes, using permeate
stored in the backpulse tank. A low-pressure air scour was applied to the fibers on the feed side
in conjunction with backpulsing. Chemical washes were performed approximately once per day
(see Table 3.34 for a list of the chemicals used). CIPs using both hypochlorite and citric were
conducted when the TMP reached approximately 11 psi (75.85 kPa). During the CIP, the tank
was drained, filled with permeate, and dosed with a chemical solution that was recirculated for
10 to 20 minutes.

Experimental protocol. The data obtained from the pilot runs listed in Table 3.36 will be
used in the discussion of this study.

3Water quality characterization. The number and type of samples that were collected for
NOM characterization are presented in Table 3.36.

Table 3.35
Pilot system operating conditions for runs analyzed in study
Flux Recovery
Runno. (L/m’hr) (%) Chemical wash type

Pall 4 123 96 Chlorine, acid
Siemens MEMCOR 6a 51.4 91 Citric, hydrochloric acid, chlorine
Zenon 4 34.3 95 NaOCl

Table 3.36

NOM characterization sample collection
Run no. Feed Permeate Raw Backwash
Pall 4 1
Siemens MEMCOR 6a 1
Zenon 4 1 1 1 1
72

€2008 AwwaRF. ALL RI GHTS RESERVED



Figure 3.30 Zenon ZeeWeed 1000 pilot system (Tuscaloosa) using Membrane B

Minneapolis. The pilot plant was provided on lease from the Ionics Division of GE to the
Minneapolis Water Works, who operated the plant for the purposes of design and procurement of
a 70-mgd (26.5-ML/d) ultrafiltration system currently being commissioned at the Columbia
Heights Water Filtration Plant.

The Ionics/Norit X-Flow pilot unit included the following components:

500-gal (1892.7 L) feed tank

100-pm in-line strainer

Feed pump

Two 8-inch diameter by 40-inch long Norit X-Flow modules in a single housing
(using Membrane C)

500-gal (1892.7 L) filtrate tank

Backwash pump

Sodium hypochlorite dosing system

Hydrochloric acid dosing system

On-line turbidimeter for both feed stream and filtrate
On-line filtrate particle counter

The pilot unit used a PLC and included valves, pressure gauges, and flow meters for
monitoring and controlling the system. Table 3.37 presents the specific characteristics of the
Ionics/Norit X-Flow S225 membrane module. Figure 3.31 shows the flow diagram of the pilot
unit in the filtration mode.

73

€2008 AwwaRF. ALL RI GHTS RESERVED



The membrane operation cycle comprised both filtration and backwash steps. The
filtration step consisted of the movement of feed water from one end of the housing horizontally
through the fiber bundles in a unilateral direction at the flux presented in Table 3.38. Water
moved through the fibers and was collected in the central filtrate channel where it was then sent
to the filtrate tank. The system operated in dead end mode. The backwash steps were automatic
and lasted 45 seconds at a flux presented in Table 3.38.

% Filtrate Out
Feedwater ; Backwash In <
A 4
A

e
iy L[ UFMembranes | ChemiCIaIS Filtrate
Tank n Tank

Strainer
Feed Pump Backwash
Y Pump
Backwash
Waste

Figure 3.31 Ionics/Norit X-Flow pilot unit schematic (Membrane C)

Table 3.37
Characteristics of Ionics/Norit X-Flow S225 module
Property Value
Membrane type Ionics/Norit X-Flow S225
Membrane designation C
Membrane material PES, modified with PVP
Flow direction Inside-out, horizontal
Active module service area 377 ft* (35 m?)
Maximum TMP 36 psi (248.21 kPa)
Total no. of fibers (approx.) 10,000
Nominal retention 100k Daltons
Surface characteristics Hydrophilic
Table 3.38

Operating conditions for Minneapolis pilot study
Backwash flux

Run no. Flux (gfd [L/m?-hr]) (gfd [L/m?-hr])
1 40 (61) 110
2 42 (71) 110
3 45 (76) 110
74

€2008 AwwaRF. ALL RI GHTS RESERVED



Chemicals were periodically added to the backwash water to enhance the removal of
membrane foulants through a chemical wash-cleaning (CW). The CW regime employed was as
follows:

e Chemical wash 1 — sodium bisulfite at 300 mg/L and hydrochloric acid at
800 mg/L with target pH < 2. Soak time of 10 minutes. Conducted once every 36
backwash cycles.

e Chemical wash 2 — sodium hypochlorite at 200 mg/L. Soak time of 10 minutes.
Conducted once every 216 backwash cycles.

Operational data from the pilot used in this study to conduct three fouling runs was
limited to a period from March 21 to April 14, 2005, when the Mississippi River water quality
was undergoing relatively rapid increases in NOM content associated with snowmelt (spring
thaw). Pilot plant operation during the previous season had shown that the increased NOM
content increased the rate of membrane fouling. Samples of the untreated river water and UF
pilot feed water (following softening and ferric clarification) were collected within this period of
operation for NOM characterization.

To better manage fouling caused by the increased NOM levels during the spring thaw,
the frequencies of CWs 1 and 2 were increased from every 36 backwash cycles to every
18 backwash cycles and from 216 backwash cycles to every 108 backwash cycles, respectively,
between the first and second runs.

North Bay. The Ontario Clean Water Agency (OCWA), City of North Bay, Ontario and
CH2M HILL conducted a pilot-scale study for the purposes of developing information required
for MF/UF system prequalification and equipment procurement, including design and operation
parameters, to supply a full-scale membrane treatment system at the Trout Lake site. Four
membrane manufacturers participated: Pall, Siemens MEMCOR, Zenon, and lonics. The pilot
units were operated at the City’s Water Treatment Plant from October 22 to December 21, 2003.
The feed water to the pilot systems was raw water collected from Trout Lake.

For the purposes of this study, results from the operation of the Siemens MEMCOR
CMF-s unit will be presented because NOM characterization was only performed with samples
collected from this skid (at the request of Siemens MEMCOR). It should be noted that at the
conclusion of the pilot testing/pre-qualification/procurement process, a Pall MF system was
selected for full-scale implementation by the City based on the best combination of price and
performance.

Table 3.39 presents specific characteristics of the CMF-s module.

Pilot operations. During filtration mode, feed water under vacuum created by the
permeate pump was drawn through the fiber walls and directed to the permeate tank or to the
drain. The flux was set at 37 gfd (63 L/m”-hr) during the run discussed in this study. PLC-
initiated backwashes were conducted after a 30-minute period of filtration. The backwash
frequency and duration resulted in a 92 percent recovery rate. Backwashing was conducted using
permeate in combination with low-pressure air scour applied to the feed side of the fibers. CIP
was accomplished using either an acid- or caustic-based cleaning solution.

Chemical washing was conducted every 16 hours using a sodium hypochlorite dose of
150 mg/L for a contact time of 51 minutes at temperatures of 10 to 25° C.

75

€2008 AwwaRF. ALL RI GHTS RESERVED



Table 3.39
Characteristics of Siemens MEMCOR CMF-s module

Property Value
Membrane type Hollow fiber
Membrane designation A
Membrane material PVDF
Flow direction Outside-in
Active module service area 271 ft (25.2 m?)
Maximum TMP 12 psi (82.74 kPa)
Active fiber length 41 in (1.0 m)
Fiber inside diameter 500 pm
Fiber outside diameter 800 um
Nominal pore size 0.1 pm

Full-Scale Plants

City of Parsons

Introduction. The City of Parsons, Kan. currently operates a 4.5-mgd (17.0 ML/d) water
treatment facility to treat water from Labette Creek. The facility consists of the following unit
operations and processes:

Chemical addition (caustic, potassium permanganate, aluminum chlorohydrate,
and PAC) for pH adjustment, iron and manganese oxidation, coagulation, and
taste and odor control

Upflow solids contact reactors (Claricones™) for flocculation and sedimentation
Membrane feed tank for flow balance between Claricones and MF units

Fine screening

Pall Microza MF units

Chlorine disinfection, ground storage, and high-service pump

A process flow diagram of the WTP is shown in Figure 3.32. The WTP was originally
constructed with a 3-mgd (11.4-ML/d) UF system provided by another manufacturer in 2001, but
the system failed to produce the design capacity. The system was removed and replaced with the
Pall Microza system in 2004 and 2005 to provide the current 4.5-mgd (17.0-ML/d) capacity.

Materials and methods. Characteristics for Labette Creek water quality are shown in
Table 3.40. The creek water is characterized by high TOC levels, variable and often very high
turbidity, and elevated levels of iron and manganese.

The Pall Microza system includes:

e Two AP-4 skids containing (40 membrane module)

e Feed tank
e Backwash tank
e Pumps

e Process instrumentation and Control Valves

76

€2008 AwwaRF. ALL RI GHTS RESERVED



Figure 3.32 Process flow diagram for full-scale Pall Microza MF system at Parsons, Kan.

Table 3.40
Representative Labette Creek water quality

Parameter Units Range
Turbidity NTU 10 - 1000
TOC mg/L 8-12
Temperature °C 45-28
Alkalinity mg/L as CaCO3 80-120
pH Units 7.0 - 8.0
Iron ug/L 500 - 1500
Manganese ug/L 100 - 500
Silica mg/L 8-10

Characteristics of the Microza module are identical to those shown in Table 3.32. The
hollow-fiber membrane characteristics are similar to those of the CMF-s modules used in the
Indianapolis pilot study with respect to membrane material and nominal pore size. A photo of the
three Pall MF skids is shown in Figure 3.33.

77

€2008 AwwaRF. ALL RI GHTS RESERVED



Figure 3.33 Pall Microza MF skids as installed at Parsons, Kan.

Full-scale operations. The full-scale process schematic is provided in Figure 3.32. The
basis of design was based on producing 4.3 mgd (16.3-ML/d) net at 25° C, feed turbidity < 2 ntu,
and feed TOC = 4 mg/L. The filtration cycle duration is approximately 45 minutes. Chemical
washes (EFMs) are performed at 10,000,000 gallons (37,850 ML) gross permeate production per
rack. This translates to about 9 days of operation between CWs at the design conditions, 65 gfd
(110 L/m*-hr) flux at 95.4 percent recovery.

City of Manitowoc

Introduction. Manitowoc Public Utility (MPU) was a participating utility in this study
with the intent of gaining a better understanding of how the NOM in their water supply (Lake
Michigan) was impacting the performance of their membrane system. The MPU membrane
facility employs polypropylene-based hollow-fiber modules; consequently, information gleaned
from the analysis of their system’s performance, feed water NOM, and membrane
characterizations could not be compared with results from the bench and pilot portions of this
study.

MPU commissioned a 14-mgd (53.0 ML/d) microfiltration plant in 1999 to replace a
conventional treatment train (rapid mix, flocculation, sedimentation, and granular media
filtration). The plant has been operated on a more or less continuous basis since commissioning.
Operating data for one of the thirteen membrane skids was provided to the project team for the
purpose of calculating the rate of fouling (as measured by UMFI and discussed in Section 3.6).

Materials and methods. Lake Michigan is the raw water source for the MF plant. Quality
for this source is presented in Table 3.41.

The MF plant contains the following major components:

e Thirteen CMF units, each comprising 90 M15C CMF modules (the thirteenth skid
was added in 2001 to more effectively provide firm capacity)

78

€2008 AwwaRF. ALL RI GHTS RESERVED



e Chemical CIP system including two 5000-gal (18,927-L) solution tanks, circulation
pumps, bulk chemical storage tanks, heating and control system

e Air backwash system, including three compressors and two horizontal air-receiving
tanks

Table 3.42 lists the characteristics of the CMF modules used with the Manitowoc MF
system. The membrane material used in this module is designated “Membrane F” as listed in
Table 3.3.

Full-scale operations. In filtration mode, feed water is first pretreated with 3 mg/L
polyaluminum chloride (Sumalchlor-50). Raw water is pumped through the membrane fibers
from outside to inside using the feed pump, with the permeate conveyed to disinfection, storage,
and distribution. Pressure is approximately 30 psi (206.85 kPa), and the filtration cycle is
between 25 and 45 minutes. The membrane modules are backwashed using high-pressure air (90
to 95 psi [620.55 to 655.03 kPa]) applied from the inside of the fiber to the outside to displace
accumulated solids. The displaced solids are then flushed from the feed side of the module using
unidirection flow of feed water from the bottom of module to the top. The air-feed water
backwash is between 120 and 150 seconds. Chemical CIP is conducted by circulating either a
citric acid or caustic solution (with proprietary cleaning agents) through the modules followed by
soaking for 90 minutes with a typical total CIP time of 2 to 3 hours. No chemical washes are
employed.

Table 3.41
Lake Michigan water quality (Manitowoc WTP)
Parameter Result
Alkalinity, total as CaCOs3 110
Calcium 38
Chloride 9.2
Copper, ppb 3.2
Fluoride 0.035
Hardness (calculation) as CaCOs 140
Iron 0.0027
Lead, ppb 2
Magnesium 11
Nitrate 0.1
pH, units 7.6-8.1
Silica/silicate 0.29
Sodium 6.1
Sulfate 21
Total organic carbon 0.6-1.8
Turbidity (NTU) 1.0-100
Total coliform (count per 100 mL) 0-130
Cryptosporidium ND
Giardia ND
ND-Non Detect
79

€2008 AwwaRF. ALL RI GHTS RESERVED



Table 3.42
CMF membrane module characteristics

Property Value
Membrane type Hollow fiber
Membrane designation CMF
Membrane material PP
Flow direction Outside-in
Active module service area 161.4 ft* (15 m?)
Maximum TMP 10 psi (68.95 kPa)
Active fiber length 41 in (1.0 m)
Nominal pore size 0.2 um

The CMF system was designed to operate over a flux range of 71 to 90 gfd (121 to
153 L/m?-hr), but has operated in the range of 28 to 57 gfd (48 to 97 L/m’-hr) with an average
CIP interval of 5.5 days. Attempts to operate the units closer to the design flux has resulted in
unacceptably short CIP intervals.

UNIFIED MODIFIED FOULING INDEX CONCEPT
Concept

Because the traditional membrane-fouling index (MFI) was derived for constant pressure
filtration, the concept of unified MFI (UMFI) was developed as a key analytical tool for this
project to quantify the fouling rate encountered not only in constant pressure, as used with the
bench-scale stirred-cell tests, but also in constant flux filtration as employed in the hollow-fiber
bench- and pilot-scale testing, as well as the operation of the full-scale membrane systems.

The foundation of UMFI is Darcy’s law and the resistant-in-series model, which is
written as:

J === _ (fouled membrane)
P u(R,+R)
Jo= L (clean membrane)
MR,

where Jg is the specific flux, u is the dynamic viscosity of water at a given temperature, and R,,
and R, are the membrane resistance and fouling resistance, respectively. These two equations
apply to both constant pressure and constant flux filtration. An important assumption made
herein is that the fouling is solely ascribed to the formation of a cake layer on the membrane
surface. If the temperature is the same, Jso can be normalized to Js, and the following linear
relationship is established:

80

€2008 AwwaRF. ALL RI GHTS RESERVED



where «, is the specific cake resistance and m, is the mass of foulants per unit membrane surface
area. If the concentration of the foulants in the feed water is constant throughout the filtration,
the equation above can be converted to another linear form using m. = C/Vs:

a.C,
L:1+( ! jVs
J! R,
where J' [dimensionless] is as defined previously, and Vs [L/m’] is the unit permeate
throughput. Based on this relationship, UMFI [m?/L] is defined as follows:

a.C,
UMFI = —

m

For a filtration without hydraulic backwash, UMFI is related to the hydraulic property of
the cake layer (o), the concentration of total foulants (Cy), and the hydraulic property of the
clean membrane (R,,). Its value is not affected by operating mode. Temperature effects are also
canceled out through the normalization of specific fluxes. If the concept is applied to a filtration
with either frequent hydraulic backwashes or chemical cleaning (as with the pilot systems), the
UMFTI can still be calculated as a measure of the rate of hydraulically irreversible fouling or
chemically irreversible fouling that occurs within certain unit permeate throughputs. However,
the consistency of the calculated UMFI is dependent on whether the concentration of foulants
that cannot be removed hydraulically or chemically remains constant during the test.

Calculation and Utility of UMFI

To fully describe the diversity of data collected during this project, eight fouling indices
are used. The method of calculation and the utility of each index are described in this section.
Table 3.43 summarizes the details for each of the indices.

UMFI

The UMEFI is calculated for experiments with a single long period of filtration,
specifically bench-scale testing with the flat-sheet stirred-cell unit, and the hollow-fiber end-of-
run backwash operational modes. The UMFI is a measure of the total fouling capacity of a
1.2-pm prefiltered water sample. The UMFI does not take into account the effects of
backwashing or chemical washing. The UMFI is defined as the slope of the least squares linear
regression line fit to the reciprocal of the normalized specific flux (//Js’, dimensionless) as the
dependant variable, and the unit permeate throughput, Vs (L/m?), as the independent variable, at
each measurement interval of the filtration cycle. A graphical representation of this calculation is
represented by the open squares and triangles in Figure 5.40 of section 5.2.2.3. The hollow
symbols represent data used for the calculation of UMFL. It is important to note that each fouling
index described in this report is equal to the slope of the regression line that describes the plot of
1/Js' versus Vs. The units for each index, being the units of the slope of the regression line, are